Kathmandu Valley Wastewater Management Project
Kathmandu Upatyaka Khanepani Limited

Project Implementation Directorate

Anamnagar, Kathmandu, Nepal

ADDENDUM NO.2

Contract No.: KUKL/WW/DEWATS/01(ADB Loan No. 3000-NEP (SF))
of IFB published on 12 April 20210on Kathmandu post

Construction of Decentralized Wastewater Treatment Plant at Gokarna & Hanumanghat

(Date of Issue of Addendum No.2:21/5/2021)

Pursuant to ITB Clause No.8 of Bidding document, all prospective bidders are hereby informed that the changes in bidding documents are made accordingly as

follows:
No Reference Text in the initial bidding document Replaced text as an addendum No 2
Section 3
Functional 2.2.6(c) 1) Construction of DEWATS at Gokarna & Hanumanghat 1) Construction of DEWATS at Gokarna & Hanumanghat
[...]
LA Eomirads of of 3.0 MLD or more capacity that has been successfully or We understand that bidder completed project wherein scope of the
A, ntracts o
43 |similar substantially completed within the last Ten (10) years and that is |project is design, engineer, manufactured, supply, erection and The provisions in the bidding documents are self explanatory and
imi

Size and Nature

similar to the proposed contract where the value of the Bidder’s
participation shall exceed USD 3 Million. The similarity of the
Bidder's participation shall be based on the physical size, nature
of works, complexity, methods, technology or other
characteristics as described in Section 6 (Employer's
Requirements).

installation and commissioned of Waste water treatment is considered
for this project. Pl confirm

remain unchanged.

N
%
2

-ECUJ;

]
&
S
oy

p——
0]

Dangy o
’”“-n_.i.. e




Tender Clause

Tender Section & Page No.

Query By Bidder.

PID Response/Clarification

No.
Participation, as a contractor, JV partner, or subcontractor, in at
least one contract under Design Built Operate (DBO) or Built
Operate and Transfer (BOT) of wastewater treatment plant
(WWTP) or decentralized wastewater treatment plant (DEWATS)
1.4.1 Contracts of of 3.1 MLLD or more capacity that has been successfully or The provisions in the bidding documents are self explanatory and
L ) P . y y . |We understand that Industrial effluent treatment plant (ETP ) as waste p .g P ) Y
44 |Similar substantially completed within the last Ten (10) years and that is , ) . _ . ) remain unchanged. Industrial effluent treatment plant will not be
) . . . |water project will be considered for this project. pl confirm. , , :
Size and Nature similar to the proposed contract where the value of the Bidder's considered in evaluation process.
participation shall exceed USD 3 Million, The similarity of the
Bidder's participation shall be based on the physical size, nature
of works,ltomplexity, methods, technology or other
characteristics as described in Section 6 (Employer's Requirment)
2.2.6 (b) Operating and Maintenance Costs
Adjusted Operation and Maintenance Cost for 5 Years will be
considered. Adjusted O & M
Cost for 5 Years will be B+C where
5 36 (k) Ciperating and Following equation shall be used for conversion from future We request you to kindly provide illustrate example of evaluation The provision in bidding document is self explanatory.
2. erati . .
45 Maint pe Cos‘?s value to present values. formula as mentioned in tender to avoid any confusion in evaluation  |It is normally accepted practice of calculation with conversion of
aintenanc
P =F/(1+i)n, Where process. amount in present value.
P = Present value
F = Future values
n = Year
i = Discount rate (5%)
46 Taxes and Duties Kindly percentage of tax and duties will applicable for this contract Please refer PCC Sub-clause 14.1 'The Contract Price’
During Operation and maintenance period, the contractor shall The provision in bidding document is self explanatory. The contractor
47 pay the electricity charges which will be reimbursed by the We understand that employer will charges extra 5 % on bill amount to |shall pay the electricity charges which will be reimbursed by the
Employer with five (5) percent overhead on the actual Bill paid |the contractor . pl confirm Employer with five (5) percent overhead on the actual Bill paid by
) by the contractor. the contractor
_ Contractor shall ide second Performance Security equivalent |We request you to kindl t 10 % Perf nce Security equivalent T :
48 |Performance security ortractor she pf()\/ ¢ 5(—:(..01 erormance > SRR S T e. y -|n i Sl The provision in bidding document remains unchanged.
to 15% of Operation & Maintenance Cost to Operation & Maintenance Cost.
+ 80% of the total or pro rata CIP or amount upon Incoterm
. ,,D ) P _ . B We request you to kindly accept the payment schedule as below :
CIP," upon delivery to Site and verification by o
, . o , » 85% of the total or pro rata CIP or amount upon Incoterm “CIP,
Employer's Representative within 45 days after receipt . ) . ) '
f el upon delivery to Site and verification by Employer's Representative
) within 45 days after receipt of invoice.
Payment schedule + 15% of the total or pro rata CIP or amount upon
, . , . + 10% of the total or pro rata CIP or amount upon successful e :
49 |Payments during the  |successful installation of the plants and spare parts with i , ) , The provision in bidding document remains unchanged.
; , . , _ . installation of the plants and spare parts with the issuance of
Design-Build Period the issuance of Operational Acceptance Certificate, _ = e :
s : = Operational Acceptance Certificate, within 45 days after receipt
within 45 days after receipt of invoice. of invoice
invoice.
» 5% of the total or pro rata CIP or amount upon one year
. ) o « 5% of the total or pro rata CIP or amount upon one year of
of successful Operational Service, within 45 days after . : o X .
) o successful Operational Service, within 45 days after receipt of invoice
receipt of invoice
Schedule of Life span expectancy of the facility to be designed, built and . R, ,
P P ’ ’ 9 . i The life of 60 years civil facility of waste water treatment plant is very : . .
50 |Performance operated by the Contractor under the Contract- Civil Facilities: _ . . : L The Bidders shall follow the Employer's Requirements.
: high . The civil part comes in contract with waste effluent and it will
Guarantees 60 years and Electromechanical: 15 years




Tender Clause

Tender Section & Page No.

Query By Bidder.

PID Response/Clarification

No.
Principal Manufacturers and Suppliers: I(item no. 1to 35)
Section-4 Bidding f The details required in the following schedules shall give a We understand that submission of vendor's/manufacturer general
e -4 Bidding form
& g factual indication of the Bidder's proposals. Descriptive literature |product catalogs and product range will satisfy this condition. BID h biecti
' . o o . . _ _ as no objection.
. S—— shall be attached and shall give full specifications of the Specific Detail shall provided after award of contract during detail .
age no- 4-
g equipment offered. Bidders shall propose not more than three |engineering
manufacturers or suppliers for each item
; . . . It is correct that this tender is for construction of DEWATS of capaci
Section 6 - Employer's We understood that this tender is for construction of DEWATS of w0 e . pacity
1 ; . 3MLD at Gokarna and 1 OMLD at Hanumanghat. Provision of space for
Requirements, Page no- , capacity 3MLD at Gokarna and 1.0MLD at Hanumanghat. Provision for ) o i o
52 Design flow of DEWATS ; future expansion has to be kept in mind while designing the layout of
6a- space to be kept for future expansion for dditional 3MLD at Gark v. Please refer Section 6-Table: Desian
a at Gorkarna only. e refer Section 6-Table: i
25 3MLD and 1 MLD at Gorkarna and Hanumanghat respectively. ” ony 8
flow of DEWATSs.
Section 6 - Employer’s Different Peak hourly flow and peak factor is mentioned. In same plant
Requirements, Page no- . two different peak factors cannot be used for different unit. So DEWATS shall be designed to accommodate the design flow given in
53 Design flow of DEWATS ) , . ) , .
6a- requesting you to kindly clarify which peak flow and peak factor to be [the Chapter 4.4 of Employer's Requirements.
25 considered for design the pretreatment system.
Potable water connection charge depends on various items e.g. the
- Chargeable potable water. A line may be connected to the . . . demand, suppl ints, meters valves etc. Therefore, only after fixin
54 |2.5. Utilities 4 . p_ _W J , Kindly provide water charges for construction , .ppy points, m Y ? o nere . , d
Contractor’s site office at the Contractor's own cost. such provisions, the charge can be estimated. However, the biddder
shall explore on its own.
Section 6 - Employer’s Qil and Grease is mentioned as 120ppm. This seems to be very high
Requirements, Page no- . for sewage water.
gy [TAE 2 Influent Wastewater Quality v -g water _ , . . . Refer to the Addendum No. 2
6a- Requesting you to kindly clarify which type of Oil and Grease it is
25 miserable of floating type.
Section 6 - Employer's
Requirements, page . ; - ; . . .
noq 6a- 43 dpG? p We request you to kindly consider other type of clarifier such as The bidders can propose proper type of settling tanks considering site
- ba- 43 and 6.1.4.
56 "  S—— Tube Settlers as Clarifier Lamella clarifier instead of Tube settler. we have supply many lamella |area, sedimentation efficiency, construction and operation cost. Due to
econdary Treatmen
. ry . clarifier for MBBR technology and working efficiently . the space constraint, tube settlers or plate settlers are desirable.
Facility (Biological
Treatment Facility)
o . - . W t you to kindly consider the disinfection by Sodium
. Disinfection Facility: Chlorite or UV disinfection system shall be § reques. ¥or y , ¢ Ism_ec on .y_ |u , ) . i ) )
Section 6 - Employer’s |, . , Hypochlorite rather than Calcium Hypochlorite and it is easy for dosing |The bidders shall propose the proper disinfection type including
_ installed for disinfection of treated wastewater from secondary ) i . . . ) . ]
57 |Requirements, 6.1.5, A s . . and doesn‘t form the chemical sludge in water. disinfectant considering disinfection efficiency, operation cost and easy
treatment facility. Chlorite disinfection system shall be installed o ; . . o
page no- 6a-44 e , Further our understanding is that either Chlorine or UV system is used |[provision from local market.
considering the following works. . . ,
for disinfection but not bath together. pl confirm
Pile foundation may be necessary for supporting structures
where the subsoil is considered to have insufficient bearing
capacity. The Contractor shall carry out detailed design of these . _ , . ) )
The bidders shall identify the necessity of pile foundation based on the
58 |8.17. Pile Foundation [structures in accordance with the Standard and shall determine y i

the type of foundation required, the number of piles and their
working loads and the optimum arrangement of piles required
for supporting the structures

Kindly advise whether pile foundation is required in plant area.

soil test report considering their own design.




Tender Clause

Tender Section & Page No.

Query By Bidder.

PID Response/Clarification

No.
The bidder shall comply with Clause 3.8 in Section 6.
River Bank and Bed Protection In Gokarna, River embankment and river protection work is of about
The Contractor shall undertake adequate protection measures to 330 m on the right bank of river.The typical cross section of this work
T maintain the existing configuration and bed profile of all is shown in Volume II1B Appendix — Drawings- Typical RCC Wall
o existing waterways being utilized for any beneficial purposes _ _ . Gokarna Dewats.
59 |Protection and . 3 g _ Kindly provide delail scope of work. ,
Landscain including flood control and navigation. These measures will In Hanumanghat, Low height check dams have to be constructed at
S includes paving riverbanks and other stabilization measures as two places upstream and a place downstream of Hanumanghat Dewats
required to minimize disturbance to the natural bed across the Hanumante river and the typical section of this work is
configuration shown in Volume 1IB Appendix — Drawings- Typical Check Dam. Other
scope of works are explained in Section 6.
Section 6 -6.1.6 Requesting you to kindly consider the tertiary treatment syste
) Reed Bed (or such tertiary treatment): In order to maintain the | f - y_ , d i _ AR SRAHRESEL e _
Employer's . _ like Dual media Filter/ Carbon filter in place of Reed Bed system |The Contractor shall guarantee the effluent quality before Reed Bed.
60 ) stable treatment efficiency, it should be planned for the next ) , , )
Requirements, page - . for Tertiary treatment as this requires very less foot print Please also refer the response # 35 above.
treatment facility of main treatment process.
no- 6a- 44 compared to Reed Bed
Section 6 -6.1.6 . L ; . :
Reed Bed (or such tertiary treatment): In order to maintain the |In case bidder achieve outlet parameter in secondary treatment ;
Employer’s s : ; ; ; , ; _ The Contractor shall guarantee the effluent quality before Reed Bed.
61 _ stable treatment efficiency, it should be planned for the next itself then tertiary treatment is not required to install, hence tertiary . , . ,
Requirements, page . . ) . For polishing the effluent, tertiary treatment is also required.
S treatment facility of main treatment process. treatment is optional. pl. conform
no- 6a-
) ) In Gokarna, it is linked to Jorpati-Sudarijal Road and distance of site is
Section 6 - Employer's . . . . i
_ Requesting you to kindly specify the distance of proposed plant from |just 10-20 metres.
62 |Requirements, page Roads and Footpath . . L . .
fa 48 existing main road. Hanumanghat site is about 340 m North of Arniko Highway along
no- 6a-
Garud Kundal Road and then west of about 300 m from this road.
Section 6 - Employer’s : N
ee (,) ploy ) . Requesting you to kindly consider the Split AC and Fire Extinguisher  |The bidders shall propose the location of AC and fire extinguishers
63 |Requirements, page HVAC and Fire protection _ o . )
wherever applicable. considering their own design.
no- ba- 48
The bidders shall propose the Settler in accordance with their own
design taking in account of limited space availability. Tube settlers
/plate settlers are prefered as choice of design.The guiding design
criteria can be taken as:
. Tank Type: Circul Rectangl
Section 6 - Employer's . . o 3 . ype: Circular or Rectangle
64 |Requirement Design basis of secondary clarifier is not specified. Requesting you to |No. of tank: = 2 nos
nts, page . ! . i NP
noq 62-53 g kindly share the design basis for Secondary clarifier. Angle of inclination: 54 to 60 degree
Velocity in clarification zone: 0.02 to 0.03 m/s
Surface Loading Rate: < 1 m3/m2shr
Water depth: 25~40 m
Loading rate of weir < 250 m3/m-d
Section 6 - Employer’s . : . . N . . i .
i , . Requesting to consider the diffused aeration system which is more |The bidders shall propose the aeration system considering their own
65 |Requirements, page Mixer of Equalization Tank . . ) .
efficient aeration system than Mixers. design.
no- 6a- 153
Section 6 - Employer's ; T : ; i :
l, e , Requesting to consider the diffused aeration system which is more |[The bidders shall propose the aeration system considering their own
66 |Requirements, page Mixer of Sludge Tank . ) ) i
efficient aeration system than Mixers. design.
no- ba- 167
; Ty Septage sludge has the sludge consistency in rage of 3-4%. This . ) ) .
Section 6 - Employer's e, 'lrljhgl . u g the solid g tration i yf dr 9 ‘o I t?f I The pre-treated septic sludge can be treated with waste biological
. ) o &7 N |wi n increase the solid concentration in fee entrifuge. - _
67 |Requirements, page Septic Sludge Facility (Only Gokarna DEWATS),i’:g_‘:\‘L e he A il ,' ) ° g sludge after pre-treament facility of septic sludge.
= 1 < |So requesting you to kindly allow the cotreatment of Septage sludge
no- 6a- 172 o e\ = ) . , Refer to the PFD.
= /|along with waste biological sludge.




Tender Clause

Tender Section & Page No.

Query By Bidder.

PID Response/Clarification

No.
) , The location of the existing 11kV distribution line is near about 50m
Section 6 - Employer’s . ; : : . . : . i ;
i , : Requesting you to kindly specify the distance of taping point of NEA |from the boundaries of plants entrance. However, this distance might
68 |Requirements, page 11kV Power incoming . .
e e DO from main pole to proposed plant be changed at the construction stage.
-Also refer response # 1 above
In Piping and drainage work section, interconnection piping will be . o . o
Section 6 - Employer's Ping g' : ; RS There may be confusion between civil piping and mechanical piping.
: . , HDPE/DCIP. Whereas in P&ID it marks as STS(stainless Steel). . . . :
69 |Requirements, page Pipe and Drainage Works , . , , ) ) Please note that the pressure piping will be basically stainless steel and